This item is no longer
needed for installation

WARNING!

Severe personal injuty and property damage can result from improper
installation or assembly. Read the following warning carefully before beginning.

@If you do not understand the instructions or have any concerns or questions,
please contact a qualified local installer.

@ Do not install or assemble if the product or hardware is damaged or missing,
if you require replacement parts, please contact your local distributor for
assistance.

@ This product fits most 32"-65" LCD/plasma screen; maximum weight of
LCD/plasma screen:100 Ibs/45KG; Lower shelf max load: 10 Ibs/4.5kg.

@ Do not use this product for anything other than the original design.

@ This product contains moving parts, please use with caution.
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Supplied Parts List

Accessories:

Mlddle square Long square Short square nel x1 Lower shelf x1
TeeX2 i bex2 tubeX2 tubeX1 coumnxt’. fen

== N 6 ¢

5 Upper shelf's Inner tube q  &shaped o4
Left and right hook x1 connecting rod x1 _fixing plate x1 Upper shelf x clip x2

Screw package list For Tv Set Mounting:

o O Gm © © (O

M5x20(x4) M6x20(x4) M8x20(x4) D8 spacer (x4) D5 Washer(x4) D6 Washer(x4)
G1) (G2) (H1) (H2) (F) ©)

Screw package list for TV Stand Mounting:

M5x10(x4) M5 Nut M8x20(x4 D8x1 6x1 5 (x4
M8 Nut( x4) M8x60(x4) D8x16x1 5(x8 M8 Nut ( x4 M8x12(X1 2)
(B (H
M8x60 (x2] $6 allen wrench(x1) Gradienter( x1) wrench (X1)
(J) (K (8] )

Height adjustment of column by pin lock
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Installation of the upper shelf WInstallation of TV and Stand

The assembly of this item
will be done directly on
the main plate

This item is no longer
needed for installation

o

mstallation of TV and hook

A\Use The Right Screw; Leave Suitable Distance Between The Screw And The TV.
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roduct’s Specification
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